Spare parts list
Grass silage spreader JUMBO I

Three-point attachment frame with support stands, Agrartechnik
gear box frame with spreader rollers, safety bow Reck-Technik GmbH & Co
for front and rear attachment; working width: 2,25m/2,85m Reckstabe 155

. KG

Type: JISV-NHS/-NFS 225/285

Price: valid from April 2012

88422 Betzenweiler

Telefon +49 73 74 18-82
Telefon +49 73 74 18-13
kontaki@reck-agrartechnik.de
WWW. r'eck—ogfollechnikde

pictu|Denomination Quantitylldentification/ Price
nr. per order number|[€/pc.]
machine without VAT
Page 1: Three-point attachment frame with support stands

1|Protective cap PVC for profile shaft 1 3/8" 1| 100.000.477 2,60
2|Hexagon nut DIN 936 - M12 - 17H - galvanized 4] 100.000.199 0,20
3| Toothed lock washer DIN 6797 - J13 - galvanized 4| 100.000.200 0,10
4|PTO guard 8202 1| 100.001.995 23,00
5|Washer ISO 7093 - 13 - galvanized 4] 100.000.437 0,20
6|Hexagon nut ISO 4032 - M12 - 8 - galvanized 4] 100.000.203 0,20
7{Washer ISO 7089 - 13 - galvanized 4] 100.000.201 0,10
8|Retaining ring DIN 471 - AS35x2,5 2| 100.000.209 2,50
9|Spline shaft 1 3/8" 1| 100.001.996

10]|Conical grease nipple DIN 71412 - M6x1 - H1- galvanized 3 (2)| 100.000.196 0,40

11{Flange bearing unit HC 207 d35 1| 100.001.744

12|Bearing distance plate 1| 100.001.997

13{Lower link pin 2| 100.000.137 21,00

14]|Linch pin 11x55, galvanized 4] 100.000.468 2,30

15(Plastic cover cap GL 42x2-4, black 2| 100.001.571 0,70

16|Support stay 2| 100.001.998 31,50

17|PTO shaft holder 1] 100.001.999

18|Hexagon nut ISO 4032 - M8 - 8 - galvanized 8 (4)| 100.000.493 0,10

19{Washer ISO 7089 - 8,4 - galvanized 8 (4)| 100.000.454 0,10

20{Hexagon bolt ISO 4017 - M12x30 - 8.8 - galvanized 8 (4)| 100.000.382 0,50

21|Washer DIN 7349 - 13 - galvanized 8 (4)] 100.000.410 0,30

22|Conical grease nipple DIN 71412 - M6x1 90°- H3 - galvanized 3 (2)| 100.001.900 0,20

23|Cylinder pin long 2| 100.002.000

24|Distance bush 8 (4)| 100.002.001

25|Hydraulic cylinder Type JSV ¢60x330x120 2] 100.001.774

26|Spring cotter pin ISO 7072 - g4, double bent - galvanized 1] 100.001.560 0,75

27|Top link pin 1| 100.002.002

28| Three-point attachment frame 1| 100.002.003

29|Swivel pin top 1| 100.002.004

30|Slide bearing bushing 4 (2)] 100.001.746

31|Splint pin ISO 1234 - 5x63 - galvanized 2| 100.001.549 0,20

32|Castle nut DIN 935 - M27x1,5 - 8 - galvanized 2| 100.001.508

33|Washer DIN 7349 - 28 - galvanized 2| 100.001.532 3,50

34|Swivel pin bottom 1| 100.002.005

35|Hexagon nut ISO 4032 - M6 - 8 - galvanized 18 (12)]| 100.001.298 0,10

36{Washer ISO 7094 - 6,6 - galvanized 18 (12)] 100.001.524 0,10

37|Hexagon bolt ISO 4017 - M6x20 - 8.8 - galvanized 28 (12)| 100.001.901 0,10

38|Protection mat 2] 100.002.006

39|Guard plate for protection mat 2| 100.002.007

40|Hexagon bolt ISO 4017 - M8x20 - 8.8 - galvanized 4] 100.001.620 0,20

41|Flange bearing unit HC 207 d35 1| 100.001.745

42|Hexagon bolt ISO 4017 - M12x100 - 8.8 - galvanized 4] 100.001.465 1,60

265.1/W22a | -FB- 04.04.2012 fetT Technical changes within the meaning of technical progress and changes are reserved.
Reproduction and reprint - even in parts subject to prior written approval. Page 1 of 3




Spare parts list
Grass silage spreader JUMBO I

Three-point attachment frame with support stands,

gear

box frame with spreader rollers, safety bow

for front and rear attachment; working width: 2,25m/2,85m

Type: JISV-NHS/-NFS 225/285

Price: valid from April 2012

Agrartechnik

Reck-Technik GmbH & Co. KG
Reckstral3e 1-5
88422 Betzenweiler

Telefon +49 73 74 18-82
Telefon +49 73 74 18-13
kontaki@reck-agrartechnik.de
WWW. r'eck—ogfollechnikde

pictu|Denomination Quantitylldentification/ Price
nr. per order number|[€/pc.]
machine without VAT
page 2: Gear box frame with spreader rollers
1|Hexagon bolt ISO 4017 - M6x20 - 8.8 - galvanized 28 (16)| 100.001.901 0,10
2|Washer ISO 4032 - M6 - 8 - galvanized 18 (6)| 100.001.524 0,10
3|Hexagon bolt ISO 4032 - M6 - 8 - galvanized 18 (6)| 100.001.298 0,10
4|Cage nut M6 - galvanized 10| 100.001.955 0,70
5|Guard plate left 1| 100.002.008
6| Guard plate right 1| 100.002.009
7|Blanking plug POP - 1093, black 2] 100.001.749
8|Conical grease nipple DIN 71412 - M6x1-90°- H3 - galvanized 3 (1)] 100.001.900 0,20
9]Slide bearing bushing DIN 1850 - U-shaped - g50x@60x40x5 4 (2)| 100.001.746
10{Cylinder pin short 2| 100.002.010
11|Washer DIN 7349 - 13 - galvanized 8 (4)| 100.000.410 0,30
12{Hexagon bolt ISO 4017 - M12x30 - 8.8 - galvanized 8 (4)] 100.000.382 0,50
13|Washer DIN 7089 - 8,4 - galvanized 8 (4)| 100.000.454 0,10
14|{Hexagon nut ISO 4032 - M8 - 8 - galvanized 8 (4)] 100.000.493 0,10
15(Dirt deflector 1[ 100.002.011
16{Washer ISO 7089 - 6,4 - galvanized 10| 100.000.484 0,10
for spreading rollers with working width 2,85m - JJSV 285:
17 Plastic plug PSS 125x130x13,5 natur 2| 100.001.990
Punched signet "RECK JUMBO Il Grass silage spreader”,
18 572x134,4mm, Traffic blue RAL 5017 2| 100.002.058
19|for spreading rollers with working width 2,25m - JJSV 225: 1
Spreading roller half JUMBO Il (1000) left (2,25m working width) 100.002.012 1614,00
for spreading rollers with working width 2,85m - JJSV 285:
Spreading roller half JUMBO Il (1300) left (2,85m working width) 100.002.014 1742,00
20|for spreading rollers with working width 2,25m - JJSV 225: 1
Spreading roller half JUMBO Il (1000) right (2,25m working width) 100.002.013 1614,00
for spreading rollers with working width 2,85m - JJSV 285:
Spreading roller half JUMBO Il (1300) right (2,85m working width) 100.002.015 1742,00
21|Swivel plate safety bow 1| 100.002.016
22|High strength shackle, A-shaped (curved) with eyebolt 1| 100.001.982
23]|Self-locking bolt ISO 8102 - M6x16 - 8.8 galvanized 16| 100.001.484 0,20
24|Gear box cover top 2| 100.002.017
25|Klipko® cage nut M6 16| 100.001.785 0,90
26|Gear box cover buttom 2| 100.002.018
27|Punced signet "Reck", 400x80mm, Traffic yellow RAL 1023 1| 100.002.052
28[Hexagon bolt ISO 4017 - M10x25 - 8.8 - galvanized 6 (4)| 100.001.091 0,50
29|Connection plate 1| 100.002.019
30{Washer ISO 7089 - 10,5 - galvanized 8 (4)| 100.000.463 0,10
31|Hexagon nut ISO 4032 - M10 - 8 - galvanized 24 (20)| 100.000.229 0,10
32|Sechskantschraube ISO 4017 - M20x60 - 8.8 - verzinkt 8| 100.001.477 3,25
33|Schnorr® safety washer ¢20, galvanized 8] 100.001.755 0,90
34|Clamping sleeve for gear box 8] 100.002.024
35[{Gear box frame 1] 100.002.020
36{Washer ISO 7093 - 10,5 - galvanized 36{ 100.000.517 0,20
37|Hexagon bolt ISO 4017 - M10x30 - 8.8 - galvanized 20 (16)]| 100.000.475 0,50
265.1/W22a | -FB- 04.04.2012 fetT Technical changes within the meaning of technical progress and changes are reserved.
Reproduction and reprint - even in parts subject to prior written approval. Page 2 of 3




Spare parts list
Grass silage spreader JUMBO I nec“

Three-point attachment frame with support stands, Agrartechnik
gear box frame with spreader rollers, safety bow RockTechnik GmbH & Co. KG
for front and rear attachment; working width: 2,25m/2,85m ReckstraBe 1-5

88422 Betzenweiler

Telefon +49 73 74 18-82
Telefon +49 73 74 18-13
kontaki@reck-agrartechnik.de
WWW. r'eck—ogfollechnikde

Type: JISV-NHS/-NFS 225/285

Price: valid from April 2012

pictu|Denomination QuantitylIdentification/|Price
nr. per order number|[€/pc.]
machine without VAT
38|using a cam clatch EK64/12R and EK64/12L.:

Hexagon bolt ISO 4014 - M10x65 - 8.8 - galvanized 6| 100.001.937 0,70

using a friction clutch EK96:

Hexagon bolt ISO 4014 - M10x60 - 8.8 - galvanized 6| 100.001.410 0,70
39]|Conical grease nipple DIN 71412 - M6x1 - H1 - galvanized 3 (1)] 100.000.196 0,40
40|Double joint DG 2400 (FG118TK) 1| 100.001.984

using a friction clutch EK96:

41 Distance washer for friction clutch EK96 (depth=3mm) 1| 100.002.021
using a cam clutch EK64/12R and EK64/12L;
42 Distance washer for cam clutch EK64 (depth=10mm) 1| 100.002.022
43]Joint mounting 1| 100.002.023
44|using a JJSV-NHS 225/285 (rear linkage): 1
. 100.001.985

Cam clutch clockwise EK64/12R 909,00

using a JJSV-NFS 225/285 (front linkage):

Cam clutch counterclockwise EK64/12R 100.001.986 909,00

or:

Friction clutch EK96 1| 100.001.994
45| Angular spur gearbox 1| 100.001.748

using a JJSV-NHS/-NFS 225
46 Cap for hexagon nut SW30, black 1| 100.001.991
47|Hexagon nut ISO 7042 - M20 - 8 - galvanized 2| 100.001.308 2,10
48|Cover washer 2] 100.002.025
49|Distance piece SW61 (t=10mm) 2| 100.002.026
50|Hexagon output shaft 1| 100.002.028

not shown:

Adjustable angular fitting, metric 08L, without union nut 4] 100.001.778

T-fitting TV, metric 08L 2| 100.001.779

High-pressure line: length: 1,00m 2| 100.002.033

High-pressure line with plug and dust cap; length: 1,75m 2] 100.002.035

page 3: Safety bow

1|Threaded pin ISO 4029 - M8x12 - 45H - galvanized 2| 100.001.289 0,20

2|Width adjustment connection pipe 1| 100.002.029

3|Bow left 1] 100.002.031

4|Bow right 1| 100.002.032

5|Hexagon bolt ISO 4017 - M10x25 - 8.8 - galvanized 6 (2)| 100.001.091 0,50

6|Adapter safety bow 1| 100.002.030

7{Hexagon bolt ISO 4017 - M10x30 - 8.8 - galvanized 20 (4)] 100.000.475 0,50

8|Washer ISO 7093 - 10,5 - galvanized 40 (4)] 100.000.517 0,20

9|Washer ISO 7089 - 10,5 - galvanized 8 (4)] 100.000.463 0,10
10|Hexagon nut ISO 4032 - M10 - 8 - galvanized 24 (4)| 100.000.229 0,10

265.1/W22a | -FB- 04.04.2012 fetT Technical changes within the meaning of technical progress and changes are reserved.
Reproduction and reprint - even in parts subject to prior written approval. Page 3 of 3



